DF200STX 44 H 5 Kl

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1o




ZThH Engine

Fr #t = B XX & FR EP &R e
NO Code name Chinese Description Q'ty
1 01010056 RENHLA T BT Engine 1




ph3ffa =k (1) Crankcase 1

Fr #t = b XX & FR EP &R e
NO Code name Chinese Description Q'ty
2.20.05.67.02000 1Rk R.Crankcase Assembly
1.20.04.01.12000 RS Breather Pipe Assembly
2.20.04.67.07000 JE FEAR A AR A R L.Crankcase Assembly
1.20.04.01.08000 JEIEE Rear Shock Absorber Sheath
1.00.01.6004-2RS 4h7K6004-2RS Bearing 6004-2RS
1.20.04.01.10000 b B B2 7x42x7 Oil Seal of Output Shaft
1.00.01.6301 & 6301 Bearing 6301
1.00.01.6002 k746002 Bearing 6002

1.20.04.01.13000

it 35 19.8%x30%5

Oil Seal 19.8x30x5

1.20.04.01.14000

RO IEHEM12x1.5%14

Bolt M12x1.5x14

1.20.04.01.03000

P 12x18x%1

Rear Gasket 12x18x1

O I I S B e e e N
Ol olgdann W~ XN N RN —

1.20.04.01.09000 HiEE Front Shock Absorber Sheath
1.20.13.01.01000 SERL IR IEAT Screw
1.20.13.01.02000 O JE 16x1.5 O-Ring 16x1.5
1.20.13.01.05000 Fi JIFF Tension Rod
1.20.13.32.04000 NRESS Timing Chain
1.20.13.01.06000 AN e 2% B A Chain Guide
1.20.04.06.04000 S B FEM8*209 Stud Bolt M8x209
1.20.05.06.01000 Bk BEAEMS*201 Stud Bolt M8x201

20 | 1.20.04.01.05000 1 R Gasket

21 |1.20.04.01.01000 EHTE 08x14 Locating Bush @814

22 | 1.05.01.09.0650 BEFEM6EX50 Bolt M6x50

23 | 1.05.04.01.0800 2 RESM8 Nut M8

24 11.20.04.01.11000 OB 7.5%1.5 O-Ring 7.5x1.5

25 11.20.04.03.02000 | 72 4 Brake Pin

. — (= (DO (DD [ (DD DD [ [ (= DD [ [ (e




pRAHFE S AL (2)

Fr 5 X FFR R AW #eE
NO Code name Chinese Description Q'ty
26 | 1.05.01.09.0622 EFEM6x22 Botl M6x22 2
27 1.20.13.01.07000 e Chain Adjuster 1
28 [ 1.20.13.01.03000 4Rk Gasket 1
29 [1.20.13.01.08000 Ji S HEET Screw 1
30 | 1.20.13.01.09000 OJE9.5*%1.5 O-Ring 9.5*1.5 1
31 ]2.20.05.67.99000 1 R R R.Crankcase Assembly 1
32 12.20.04.67.99000 JEFEAR R L.Crankcase Assembly 1




T ERFEE 2K (3) Crankcase Cover ASSY

Fr t 5 B X B AR R X & R e
NO Code name Chinese Description Q'ty
1 |2.20.20.01.01000 AR Gearcase Cover 1
2 | 1.05.01.09.0628 IEFEM6%28 Bolt M6x28 3
3 [1.20.20.01.08000 |  #y N Fhk3,20x32x6 Oil Seal 20x32x6 1
4 | 1.05.01.09.0635 IEFEM6%35 Bolt M6x35s 3
5 |1.20.20.01.06000 AR A 25 B Gearcase Gasket 1
6 |1.20.04.01.01000 EfIE o8x14 Locating Bush o8x14 2
7 |1.20.20.08.02000 PN Input Shaft 1
8 1.00.01.6204 & 6204 Bearing 6204 1
9 1.00.01.6202 & 6202 Bearing 6202 1
10 | 1.00.01.6203 7K 6203 Bearing 6203 1
11 /1.20.20.08.09000 v ) 5 5 2 Intermediate Gear Shaft 1
12 [ 1.20.20.01.05000 75 S A5 S H Input Shaft 1
13 | 1.05.06.02.2000 il FH 42118120 Check Ring 20 1
14 | 1.20.20.01.03000 TS Output Gear 1
15| 1.05.01.09.0812 BEFEMEx12 Bolt M8x12 2
16 | 1.20.20.01.07000 £ Y21 Gasket 2




KEDRK (4) Left Cover ASSY

FF t = B X &R R & e

NO Code name Chinese Description Q'ty
1.20.06.03.07000 xS Gasket,Left Cover 1
2 12.20.06.03.01000 -3 Left Cover 1
3 | 1.05.01.09.0665 IEFEM6%65 Bolt M6x65 2
4 | 1.05.01.09.0640 BEFEM6x40 Bolt M6x40 6
5 |1.20.06.01.06000 RGeS Brake Retainer Grip 1
6 |1.20.06.01.04000 B e Tubing Clamp 1
7 11.20.06.01.05000 IREOA I b Accelerator Fixed Bracket 1
8 11.20.04.01.01000 TENE o8x14 Locating Bush 98x14 2
9 11.20.06.01.03000 BES Breather Guide Plate 1
10 | 1.05.02.03.4208 H K HE4TST4.2%8 Tapping Screw ST4.2x8 4
11 |1.20.17.01.05000 BT A Starting Lever Assembly 1
12 | 1.05.01.08.0622 BEFEM6%22 Bolt M6x22 1
13 | 1.20.06.01.10000 W X Aspiration Pipe 1
14 1 1.20.06.01.08000 [ 2 28 Fixed Bracket 1
15| 1.05.01.09.0612 BEFEM6x12 Bolt M6x12 1
16 [2.20.06.03.99000 JE B Left Cover Assembly 1




AfEFimERR (5) Right Crankcase Cover Assy

Fr t 5 B X B AR R X & R e
NO Code name Chinese Description Q'ty
1 |2.20.07.01.01000 =t Right Cover 1
2 11.20.07.01.06000 ok Gasket,Right Cover 1
3 |1.20.04.01.13000 &t 31 19.8%30%5 Oil Seal 19.8x30x5 1
4 11.20.04.01.01000 ENLEe8x14 Locating Bush ¢8x14 2
5 |1.20.07.01.09000 YR8V Y Oil-Filter Screen 1
6 |1.20.07.01.03000 TV DX 9L Spring,Oil-Filter Screen 1
7 |1.20.07.01.04000 OJEFE|30.5%3 O-Ring 30.5%x3 1
8 11.20.07.01.02000 VIR X R I Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 BEFEM6%32 Bolt M6x32 1
10 | 1.05.01.09.0695 IEFEM6%95 Bolt M6x95 4
11 [ 1.05.01.09.06100 HEFEM6x100 Bolt M6x100 1
12 | 1.05.01.09.06110 EFEM6x110 Bolt M6x110 2
13 | 1.20.07.01.08000 fuh g 2k R Trigger Line Card 1
14 11.20.07.01.05000 GINEDN Oil Level Gauger 1
15 [ 1.20.07.01.07000 OJZ B 18x3 O-Ring 18x3 1
16 | 1.05.01.09.0635 BEFEM6%35 Bolt M6x35 1
17 12.20.07.01.99000 Vo 85 Right Cover Assy 1




SELARSAL (6) Cylinder Assy

3
Fr t = B XX & FR R X & R e
NO Code name Chinese Description Q'ty
1 |1.20.02.09.03000 SEAK Cylinder Block 1
2 11.20.02.09.01000 AL Cylinder Block Gasket 1
3 11.20.01.01.01000 ENLEE10x16 Locating Bush@p10x16 2




SHISLE/ (7) Cylinder Head ASSY

a4 g i %
21 g 28 18
oo Yy o 20 28 e
23 TN 18 29 .9 » § 17
26 /) = ‘}% = 5 M 16
7, = 22 - e il T
a0, @ L'ﬂ Y23 I 16 % - i) ]I
e S 0y 157 & 12
Sade ] | ¥ ¢ 14 12
; - ?-C‘E#px l.ﬁlf_;
i -@ 11 9876 5
\%}f 2 ‘j 4 "»u"_"i' f
) _ \ . i i [
L& aﬂdm-:; . Tﬁ}/}g
’? a} ,., 1;; 10 T
?
3 i
Fr t = X B AR R X F R =
NO Code name Chinese Description Q'ty
2.20.01.67.13001 | S &340 CGRMRE) Cylinder Head ASSY
1.05.01.09.06100 HEFEM6%100 Bolt M6x100
1.20.01.01.01000 T Ee10x16 Locating Bush ¢10x16
1.20.01.09.15000 AELLE R Cylinder Head Gasket
1.20.01.01.16010 RSk Pipe Clamp
1.05.02.01.0425 EETMAX25 Screw M4x25
1.05.04.02.0600 IR EEM6 Nut M6

1.20.01.01.16000

B B

Intake-Tube Assy

1.00.14.265180

OJE126.5%1.8

O-Ring 26.5%1.8

[N R e e L el Ll Rl Rl R
’—‘O@OO\]O\U‘ILUJ[\),_‘O\OOO\IO\MAUJ[\)H

1

2

4

1

1

1

2

1

1

1.20.01.01.12000 Be $ AR Thermal Baffle 1
1.20.01.01.11000 by Base Plate 1
1.20.01.06.06000 AT Inlet Valve 1
1.20.01.01.14000 W R Ex) Oil Seal,Valve 2
1.20.01.01.10000 - Gasket 2
1.20.01.06.09000 K14 b s Outer Valve Spring 2
1.20.01.06.08000 A R Inner Valve Spring 2
1.20.01.01.05000 TR R Valve Spring Retainer 2
1.20.01.01.07000 014 Valve Cotter 4
1.20.01.01.17000 KAt%E Spark Plug 1
1.20.12.01.05000 EEbR A Stop Plate 1
1.20.12.01.04020 2 L Adjusting Nut 2

22 1.20.12.01.04030 e Adjusting Screw 2
23 | 1.20.12.06.04010 R Rocker Arm 2
24 [1.20.12.06.03000 SRR Sl 2H Inlet Rocker Arm Shaft Assy 1




SELE (7) Cylinder Head Assy

11 L 28 ®

o = & - 28 18

22 % o 20 28 4.8

s \f & | 1 . @ & % ; #;ﬁ |I['?

2E__ sl _: i ’% e 3 &

o 16” B g £ 14
3 & 1 167 A, 13
L 14 : 12
13
! o

FF Tt 5 B X &R KX & He
NO Code name Chinese Description Q'ty
25{1.20.11.06.01000 A R, Camshaft Assy 1
26 | 1.20.12.06.02000 HES PE Inlet Rocker Arm Shaft 1
27 1 1.20.01.06.04000 HS D Exhaust Valve 1
28 | 1.05.04.02.0800 IR EEMS Nut M8 4
29 11.20.04.01.06000 P8 Washer 8 4
30 12.20.12.06.01000 1 A e Rl Camshaft Retainer 1
31 /1.20.01.01.03000 L IE M 663 Stud Bolt M6x63 2
32 /1.20.01.08.02000 LR FEME %32 Stud Bolt M8x32 2
33 1 1.20.12.06.04000 SR Valve Rocker 2
34 12.20.12.06.99000 I A R R Camshaft Tetainer Assy 1
35 12.20.01.67.99001 | ST S i it CHMARE) Cylinder Head Assy 1
36 | 1.05.06.01.3500 FLH (35 Check Ring 1
37 11.20.11.32.02000 1E R Timing Sprocket 1
38 | 1.05.01.08.0512 BEFEMS5 %12 Bolt M5x12 2

10T




SEIZE S (8)Cylinde Head Cover ASSY

1
FF " 5 B X &R R X &R e
NO Code name Chinese Description Q'ty
1 |2.20.03.06.01000 SEEL % Cylinder Head Cover 1
2 |1.20.03.06.03000 ST 2 % ] Seal Ring of Cylinder Head Cover | |
3 11.20.03.01.02008 26 Cover Slip 1
4 11.20.03.32.30000 26 Bolt 2
5 11.20.03.01.05010 s Pipe Clamp 1
6 |1.20.03.01.05000 WAEN Breather Pipe Assy 1
7 11.20.03.01.05020 Sl Pipe Clamp 1
8 11.20.03.01.04000 LA Pipe Joint Assy 1
9 | 1.05.02.03.4208 H W2 ST4.2%8 Tapping Screw ST4.2x8 4
10 | 1.20.03.32.31000 o] Ji T B 2050090 2
11 12.20.03.06.99000 SEELE R Cylinder Head Cover Assy 1

11T




HhEZEFTLR . R (9) Camshaft & Piston

. 4
> 6 \ U _
>, 4

Fr t = B X B AR R X & R e
NO| Code name Chinese Description Q'ty

1 |1.20.09.08.01000 it b 3 A e Connecting Rod of Crank Shaft | 1

2 11.20.09.01.01010 [ Woodruff Key 1

3 |1.20.10.08.01000 e Piston 1

4 11.20.10.08.04000 TE R R Clamp Spring 2

5 PR AL 2 (B ) Oil Ring

6 |1.20.10.08.02000 5 IESI Piston Ring 1 1

7 HB—IESH Piston Ring 2

8 11.20.10.08.03000 I FEAY Piston Pin 1

12




FE /S B BB

FF t 5 B X &R R &R 2
Code name Chinese Description Q'ty

1 |1.20.18.01.01000 FE) AR R Starter Motor ASSY 1

2 | 1.05.01.09.0616 PEAEM6%16 Bolt M6X16 2

3 |1.20.18.01.02000 5 # h Starter Reduction Gear Shaft 1

4 11.20.18.01.03000 o Starter Reduction Gear 1

5 1.20.09.01.01010 2[5 Wood druff Key 1

6 |1.20.19.08.01020 R B A B A Overunning Clutch ASSY 1

7 11.20.19.01.01040 B K Needle Bearing 1

8 11.20.19.03.01030 MEN LA Driven Bearing ASSY 1

9 11.20.19.01.03000 £ Y21 Washer 1

10 1 1.20.19.01.02000 A RESM22x 1 /2 Lock Nuts M22 1

11 /1.20.19.08.01000 L R T Over Running Clutch 1

13T




E. HEFRBA (—)

F ) P X &M R X F M HE
NO Code name Chinese Description Q'ty
1 157019000 W = 7842 V Belt 1
2 11.20.17.08.04000 HE R Starter Gear 1
3 11.20.21.01.01060 HHR Weights 3
4 11.20.21.01.01050 Huzhik = Flange Plate 1
5 11.20.21.01.01040 B Weight Tube 6
6 11.20.21.01.01030 RIS Right Driving Gear ASSY 1
7 11.20.21.08.01020 TS Bushing 1
8 [1.20.21.01.01010 IR R 5 s I Bladed Disc 1
9 | 1.05.05.04.1200 Hh]E[12.3x29x2.5 Washer 12.3X29X2.5 1
10 | 1.05.04.10.1213 | #2RFM12x1.25 H=10 Nut MI2X1.25 H=10 1
11 152160000 M B 7 7 5 A Driven gear ASSY 1
25 | 1.05.05.04.1200 g 12.3%29x25 Washer 12.3X29X2.5 1
26 | 1.05.04.10.1212 BEREM12x1.25 H=8 Nut M12X1.25 H=8 1
27 11.20.21.08.01000 F 5 A e Driving Belt ASSY 1

il




HARBALAREE . ALMSR AR

1.20.16.01.01012

A (HRTZ0

Stator (DC 11 pole)

1.20.16.01.01002

F H = b X & FR g v i n=E
NO Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 BEFEM6%18 Bolt M6X18 4
2 |1.20.24.01.06000 K& Fan Assy 1
3 | 1.05.04.10.1213 B2EEM12x1.25 H=10 Nut M12X1.25 H=10 1
4 | 1.05.05.04.1201 P 12-14HV Washer 12-14 HV 1
5 11.20.16.01.01020 k#e Flywheel(Rotor) 1
6 | 1.05.01.09.0620 BEFEM6x20 Bolt M6X20 2
7 | 1.05.01.08.0512 INAIEFEMS %12 Hex Bolt M5X12 2
8 |1.20.14.01.03000 GIRGEREAERES Oil Pump Assy 1
9 | 1.05.01.09.0625 BEFEM6%25 Bolt M6X25 2
10 | 1.20.14.01.01000 R Oil pump sprocket 1
11| 1.05.04.02.0600 BEREM6 Nut M6 1
12 [ 1.20.14.01.04000 T 2R i 2% Oil pump Chain 1
13 11.20.14.01.02000 RS T Sprocket side Cover 1
14 | 1.05.01.09.0612 BEAEM6%12 Bolt M6X12 2

15
15
16
16

FERNLE R CELARLLLZO

Magneto (DC 11 pole)

il




RE IS TR S BR

12

Fr t = 3 B R R X & R #eE

NO Code name Chinese Description Q'ty
1 1.20.17.01.01010 E (D Bushing 1
2 i Pin 1
3 11.20.17.01.01050 GOEE ey Starter Shaft 1
4 11.20.17.01.01020 e Spring 1
5 |1.20.17.01.01030 P Washer 1
6 |1.20.17.01.01040 E (1D Bushing 1
7 11.20.17.01.02000 T EE Spring Lock 1
8 | 1.05.01.09.0614 IEFEM6x 14 Bolt M6X14 1
9 |1.20.17.01.03030 i 40 Starter Idle Shaft 1
10 | 1.05.08.02.0308 [AFERA3%8 Pin A3X8 1
11 1.20.17.01.03020 JE % Spring 1
12 [ 1.20.17.01.03050 e Fork Spring 1
13 [ 1.20.17.01.03040 VEEEER Y Washer 1
14 [1.20.17.01.03010 RSk Starter Idle gear 1
15 /1.20.17.01.03000 PEEE4H Starter Idel Gear Assy 1
16 [ 1.20.17.01.01000 YISy Starter Shaft Assy 1

16 7L




HEIEEE X & AL B8
NO Code name Chinese Description Q'ty
1 |1.20.24.03.03000 A5 i Fan Cover 1
2 11.20.24.01.03020 Wk Plug Cap 1
3 11.20.24.01.04000 FH 205 2 Sl Wire Clip 1
4 | 1.05.01.09.0625 PEFEM6x25 Bolt M6X25 3
5 11.20.24.01.03010 R HSHE Cooling Pipe 1
6 | 1.05.02.15.4816 HIH2%TST4.8%x16-F-H Self-drilling screw 5
7 11.20.24.06.01020 - S A Air outlet Shroud (up) 1
8 |1.20.24.01.01040 = 2 e Cable Clip 1
9 11.20.24.01.01030 R Rubber Cap 1
10 1122%221%11%11%11%/ 161-B2 b, NEH R Upper&Lower Rubber Mat 1

12 11.20.24.06.02000 TERERELS Air outlet Shroud (lower) 1
13 11.20.24.01.05000 RS Ovcerflow pipe Clip 1

£ 17 0L




2B HMMIE Frame and Accessory

F = B X & W R XM =
NO Code name Chinese Description Q'ty
1 0201-200STX el Frame ASSY 1
2 02011180 NIV Engine suspension 1
3 02011203 HI KT 34T Headlamp bumper 1
4 02011192 B S =7 48 Bracket,front panel 1
5 02011190 [IEELNE S FES Bracket;front shield 1
6 02011185 I ] Al S 4R Bracket,front cover 1
7 02011188 BIVER =7 48 Bracket;front fender 1
8 02011186 FEIRAT 3B () Bracket;front turnlight left 1
9 02011187 BT S8 CAD Bracket,front turnlight right 1
10 02011189 BT B S 4% Front foot pedal support 1
11 02011184 L Side stand 1
12 PPEIZ42022x012x14xM10X1. 25| Boltside stand@22x@12x14xM10X1.25 | |
13 07020013 LEREGIN Spring,side stand 1
14 02011183 PACE Main stand 1
15 07020062 PACEGIE Spring,main stand 1
16 I E Bush,main stand 2
17 06020019 X5 2585 A% R Buffer,main stand 1
18 02050090 JatE ) Left pedal ASSY 1
19 02050091 JEHA A Right pedal ASSY 1
20 02011191 J5 R S 2Rk Rear license plate bracket link 1
21 02011204 5 LR S 2R Bracket;rear license plate 1
22 02012151 R SR Bracket; license plate 1
23 02011181 A FE B Seat lock plate 1

Parand

S

18 W




BEARZ. BEZR% SUSPENSION

>3 . L 6
5w/ > 4

8\ Qb T

O 20 20
—22
3 16
14

F H = B XX # W X A R =
NO Code name Chinese Description Q'ty

1 02030832 7 1A 4 Handle bar 1

2 02030834 J7 A3 F S Upper pressing block,handle bar | 2

3 02030833 J7 AR B Lower pressing block,handle bar | 1

4 10020095 e Left handle grip 1
5 10020096 HiE Throttle handle grip 1
6 10020097 P Balancer 2

7 02011182 J7 AR B Lower connection of steering handle | |

8 7N FA S THEAEM10X45 Hexagon flange bolt M10X45 1

9 7 IR E A E 021 Steering locking sleeve ®21 1
10 N AR A T H B BEIML0X1. 25 | Hexagon flange lock nut M10X1.25 | 1
11 12990052 FRET 2 (Z32) Bracket handle bar 1
12 02030831 ERHR Lower connecting plate 1
13 12030073 AN g Bowl sets 1
14 07010223 HiJgE4s (Jr) Front absorber,Left 1
15 07010224 A= ay Ch) Front absorber,Right 1
16 02011201 BIOOEH 28 CF) Left reflector bracket 1
17 09050002 5] FE 2 [z ' FrMb Round orange reflector 2
18 12990026 R A1) 2k K Bracket,disc brake 1
19 02011202 B CH X232 CH) Right reflector bracket 1
20 07010225 JG k= 7% Rear absorber 2
21 08020212 M2k (1L:1790,S:115mm) | Throttle cable (1:1790,S:115mm)| 1
22 08020213 AR 2 (L: 1780, S:28mm) | Seat lock cable(L:1780,S:28mm) | 1
23 12990047 HL P B e 2k ok Clamp,speed counter 1

F19 W




48RS Supply System

gl

F H = 3 &R EP &R HE
NO Code name Chinese Description Q'ty
1 05030089 A Fuel tank 1
2 05050002 A 75 Fuel tank cover 1
3 10060001 WAL Fuel switch 1
4 10040108 WAL B 2s Fuel sensor 1
5| 01990072-1 RN E Secondary air supply device 1
6 02011209 TIRANS ST R Bracket ,Secondary air supply device | 1
7 06030008 YR E ©4. 5% D8. 5 Fuel pipe 1
8 12010007 TR K8, 5 Oil pipe clamp 8.5 7
9 06030001 HTE D 4%8 Vacuum tube @ 4 * 7 2
10 12010010 MeLK1 D6 Steel wire clip ®6 1
11 06990106 W& R 0 X R Oil pipe connection 1
12 01030013-2 RES carburetor 1
13 01040061 Z3 ik oe Air cleaner 1
14 / IS AR IE L Air filter 1
15 06990001 TRk Rs Secondary filter 1
16 TH e Muffler 1
17 01050049 HES & Gasket,muffler 1

20 1




BG4 25X Front&Rear Wheel ASSY

R X &R

Fr #t = B3 #& R £
NO Code name Chinese Description Q'ty
1 02040454 HI# 8 (MT2. 75x12) Front wheel assy(MT2.75x12) 1
2 02040455 Ja#Er (MT3. 0x12) Rear wheel assy (MT3.0x12) 1
3 RS HHM10%1. 25%255 Front wheel axle M10*1.25%255 | 1
4 HIEE 2240 020010, 5x24. 5 Bush,Front Wheel ,Left 1
5 R 6 45 1 £020x010. 5x20 Bush,Front Wheel ,Right 1
6 Fij 6 [#] 72 WE REML0X1. 25 Nut,Front Wheel M10X1.25 1
7 04020074 ke Speed gear wheel 1
8 10040107 EiR N AL A Speed gear sensor 1
9 06010122 ¥ HR130/80-12 G THED Tire 130/80-12 2
10 190225 LTI Tire valve (bent) 2
11 02011197 Zj]j;;ﬁ%;ﬁ%n?o%?)%* Power connection plate 1

12

H21




ELE



Bl J5HER] Front & Rear Disc Brake

F #t = P X B W R X EZ M H=E
NO Code name Chinese Description Q'ty
1 04010071 BRI EL K Front Disc Brake ASSY 1
2 190001 HITAE A 3R Front disc brake upper pump 1
3 190002 BIARER i E Front disc brake oil pipe 1
4 190003 BRI 242 Front disc brake lower pump 1
5 04020072 HERNAE © 115X ¢ 230X 133/3 Brake Disc (Front) 1
6 190004 Hi B A T4 Front Brake lever 1
7 190005 A I % Brake switch 2
8 190161 RMZEFr Rear Brake Pad 2
9 04010072 S e A sl Rear Disc Brake ASSY 1
10 190006 Ja R _F IR Rear disc brake front pump 1
11 190007 Ja BRI Rear disc brake oil pipe 1
12 190008 JGRER G 2R Rear disc brake rear pump 1
13 12990027 T IRAR AR AR 28 % Clamp,front brake 1
14 04020075  BRIFE & 58X 220X $80/ Brake Disc (Rear) 1
15 190009 5 AR AR Rear brake lever 1

03T




S %% ELECTRICAL SYSTEM

F #H = P X & W ER SR e
NO Code name Chinese Description Q'ty
1 10080069 =4 Lock Sets 1
2 01020011 NG AS Flasher 1
3 01020022 i A Ignition Coil 1
4 01020021 4k H B2 Relay 1
5 10070001 RN Horn 1
6 10050099 e Speedometer 1
| 7 10010141 FEHETTR Switch ASSY, Left 1
8 10010142 HHEEIR Switch ASSY,Right 1
9 | 01020017-2 s/ 1811 Rectifier. 18P 1
10 10990001 HLJH (12V7A MGTA-BS—C 151%87%93%97)| Battery(12V7A MG7A-BS-C 151*87*93*97) 1
11 01020016 RUKER CDI 1
12 08010081 25 2k Harness 1
13 09010105 KT B Headlight 1
14 09030104 T SR Taillight 1
15 193000 BT T I Bulb,headlight 1
16 | 09040003 | Ril o7 AT Front position light 1
17 193001 ANATHTIE 12V 5W) Bulb,position light(12V 5W) 1
18 09030105 BT Licence light 1
19 09020171 A % [m) AT Front Turnlight,Left 1
20 09020172 HIESEES] Front Turnlight,Right 1
21 09020173 Ja i i m kT Rear Turnlight,Left 1
22 09020174 Ja A m kT Rear Turnlight,Right 1

04 T




BRH& R Y5 Painting Covering& Reflector

F H = B X &R xR X H R HE

NO Code name Chinese Description Q'ty
03010760 EIEEY R Front fender 1
03010756 B B A 281 4% Front left decorative strip 1
03010757 BT B A R 2% Front right decorative strip 1
03010758 B A 341 2 Front left decorative panel 1
03010759 BB A 241 v Front right decorative panel 1
03010763 I AE 5 Decorative cover 1
03010761 Fe 5 Left side cover 1
03010762 XS Right side cover 1
09050003 [FEARENSS Aanb) Circular red reflector M5 2
09050001 73 It M5 Square reflector 1

el el il el el e i e e
Ol |o b |w|to |~ oL O [ |0 B =

Do
S

05T




Sh 42 Body Covering 2

t 5

B X &R

R X &R

Fr £
NO Code name Chinese Description Q'ty
1 03031119 THI AR Front panel 1
2 03031117 T AR S A A2 Panel trim Left 1
3 03031118 THI AR B i A Panel trim Right 1
4 03031121 KIT4h = Headlight cover 1
5 03031120 KAT A =2 Headlight lower cover 1
6 03031124 T HEF8 Tool box 1
7 03031125 THEH¥ENS Inner cover,tool box 1
8 03031137 T HE AR Toolbox hook 1
9 03031122 HIFEl (o) Front shield left 1
10 03031123 B (FD Front shield right 1
11 03031128 JIEE B Foot rest board 1
12 03031129 FfR 25 Battery cover 1
13 03031126 ZEARFF IR FT B Front of body guard 1
14 03031127 TEARY R Body guard 1
15 03031130 JAE A T = Front cover luggage box 1
16 03031131 JAFE A Luggage box 1
17 03031138 JHE A PN i Inner cover,luggage box 1
18 03031135 AP 1R Fuel tank guard 1
19 03031145 R ENHLEE I = Engine decorative cover 1
20 03031144 ER{ASEER/CY Rear wheel fender 1
21 03031132 FITAh & Taillight outer upper cover 1
22 03031133 FEITANTE Taillight outer lower cover 1
23 03031134 Ja et Rear fender 1
24 RN 5 2 T = Engine side cover decorative cover| 1|

#0261




Sh A& EEER Body Covering , Carrier

10

AN

<’

%
H = B XX # W x X H R =
Code name Chinese Description Q'ty
09060024 Ja R Rear mirrow 1
03031139 EEILt Windshield 1
03031140 HFLEPE Handle left cover 1
03031141 HFLHPE Handle right cover 1
03031142 B E =B/ Front absorber shield left 1
03031143 BRESEH Front absorber shield right 1
03031116 J7 ) e A R B Handle bardecorative cover 1
03031136 VEVRFE O R Decorate cover 1
05010098 JelE H Seater 1
02011200 Ja bt Rear carrier 1

== = = === Z
@OON@CN»&OON»—‘OQOO\]@CYI%OJNHO%

[\)
o

\)
—_

\\)
\\)

[\)
w

$027 T




BIEX Rz #0145 554 FOOT PAD & RUBBER PARTS

KX B W

==

#H = P X & W

Code name Chinese Description Q'ty
06020221 [N 2 Foot pad 1
06020223 IEEEV\954 Rear Water barrier 1
06990107 07 A 4B a7 Band,handle bar 2
06990062 FJR LY Battery strap 1
06020222 TS A R 22 55 Foot pedal screw cover 4
06020201 J7 ) R A T Direction handle bolt cover 4
06020140 KITHEI Headlamp rubber 2
15030035 KT [ 7€ 4o 55 Headlight bush 2
06020102 O 25fL%E ® 25 hole plug 2
06020006 RN Rubber,engine suspension 2

e N e N e e e z
@OO\]@O‘I%QON»—AO“DOO\]QO—'”;QJN’—‘OHTQI'

28 T




PFIAFERFE Guard Bar Side Box Tail Box

F "t = 3 & R ER &R HE
NO| Code name Chinese Description Q'ty
1 02011195 TR 337417 (&) | Front shield cover guard rod (left) | 1
2 02011196 B 2% 44T (45) | Front shield cover guard rod (right)| 1
3 02011193 B FESAT CAhD Front shield guard rod (left) 1
4 02011194 i FEAPAT (£ Front shield guard rod (right) 1
5 02011198 WFEREM S ZE () Side box decorative bracket (left) | 1
6 02011199 ARSI D Side box decorative bracket (right)| 1
7 WFESZER () Side box bracket (left) 1
8 AR D Side box bracket (right) 1
9 FEINFE Side box(left) 1
10 HilFE Side box(right) 1
11 SR B SR Side box bracket connection strip | 1
12 JENEs ] Rear trunk 1
13 10990024 USB7E HL 28 USB charger 1
14 10990033 By 125 Remote controller 1

00T




MEZETE Tools Kit

/r ler]_ ;’] EJ L'.] | e
|
|'
||| " L A
F #t = 3 & R DR HE
NO Code name Chinese Description Q'ty
A M ZE T E Tools 1
1 16010005 12-14FF O3 F Open Spanner(12-14) 1
2 16010004 8-10JF 4R F Open Spanner(8-10) 1
3 16010006 XL 22 ] Dual-Purpose Screwdriver 1
4 16010007 KALFEETHS=16 Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm P 7~ I T Socket Head Screw Wrench(6mm) | 1
6 16010001 S5mmN 7S P T Socket Head Screw Wrench(5mm) | 1
7 16010116 4mm N 7S A IRT Socket Head Screw Wrench(4mm)| 1

30 71




